‘"esmwar for rasklentisl use fthiry (349 daye ot
_ srants e & whl usr;nwea 49t 1t Mmrga lng
<o Brodugls Incarpsoraed PRt found 1 e datect

2ant the battery which is sarramtad fur ninety (50

.

L BOVES Bngine
) WPy
= tala su\?(ham

i, raveamie or Serantis) ¢ oo s pavare by
nly toes not cover parts Yt Bav faiien dhis to normi
ot Feund. Trensporation of Sve un or pa 1o and om

3 oepitnaibitty af the cemar,
! ol b Yollowed fus iy weraniy 15
. £ whare the wall wes unshasded for the nams snd ag-
25t 40 you,
! @ (ezior, wite Sswice Department of NUMA Tutanr ‘
F i % the name :5 arldrass of the sthorizes Service Dealer in your avms s § 7
ut gt 1-501-425-1330, 7
shase @ wuch authorlies Seodos Diag ﬁ{;“ 1
hig warranty. [
85 Wairsly. mp nchuting dhose of roeichamabiiy L
& fis v:H«d g {4 o date oF pRnhase., anmmy ToF {pe
. v aneiusdeo
! # Rl pullentd wrrahy | ¥ et
¢ ; SRaiRs g Fon o Wdenvie) or consequiriiel dameges.
il 1 Ay oot gyt e, iy g‘ms you @p@mﬁc lagat rigis, and o o
R0k 5E ?v‘.‘.\h"" wﬂmf vary from siaty i siate, 7/
il %ai IS Oistdonr Produete Insorpoi sl Catlor 8OOC daokson 7 I
? L ff;’f:e ;;:” B P 70
- UNIT PARTS AND SERViCE e -y
" w«‘ m&@#am wunil. For servine JEr B S
natinawide po { serelse organizaiio h&ﬁ 6W A 10 provid )
% I*aﬁ u' ;gw!\ distrivaiors hew baen neludad in thia msdvial, Whan o
“w fﬁ!hwiﬂ' {s , Wan Nsm@, A, Thﬁ Pagt Mu ¢ Lo
W Rivii
Lok far thig symbol, ‘ i‘i migens - ATTENTION] EEG@ME ALERTIARAZARD TG
TEERATON, BYETANDER, FROR ol EGUIPMAENT MAY EXIST.
@ NOMA Outdoer Produsts mwmmeﬂ-
: Caller 8000 :
Part No. 2207834 Juckson, TN 38308-5000 58
Prica §5.00 Priftad m 4, SA




P s

FOLLOWING SAFETY INSTRUCTIONS

f

_ saFeTY uies

o THESE'INSTRUCTIONS ARE FoR TOUR PROTECTION. PLEASE READ THEM CAREFU

GENERAL OPERATION;

K arncols and how 1 stop Juickhy,

Rand, undarsiend, s Tollow sl lnstietions in tha tenugl end
an the maehine bofore starting,

Only allaw responslble adulie, who are familler win
mgiruetions, 10 specete the machine,

‘Weer aptety gleasss or oye shislds when assembilng or
aparating the mechine,

D4 not operats machine ertan barefosied. Alwiys wear
ubstantial {oatwesr, preteraily stesi-toed ahoog,

Da nol wesr loosa fitting clotising that 2auke Pt caught in
maoving patts,

Clesr e afes of objects such ag POCHY, toye, wire, %63, which
aanid ba pleked un snd triewn by the blagals),

Ba sors the afoa {8 cear of other peopls belars mawing. Stop
marhing if anyone antars the eres,

© Vhweer curry pldsoengers,

De not mow In revesse unjass sbsoluisly necaysary, Always
{ook down and behing hafors and while hecking,

Ba awinre of the mowsr digshargs direction mnd do not poing it &
sayene. Do not gparein the mower withaus aither the sntire
groas catcher or the guerd In plazy,

Stow down bwfars turaing.

Haver feave & running maching unattended, Always ey off
blades, set parding trake, stop ening, Ang ismove kepa belare
sHemounting,

Tum ef) kiade(s) when not meawing,

3top ngine befer: remeving gress ceichar ar unelaggin
chuts,

Hhow el In daytight ar goed arifiein light.

et Jmﬁ 2perele the machine whils under the Infiuence of aicohg)
o Brtigh,

Watek iur rafflc when operallng nonr or orassing roadwayz.
21 when mowing sround a fived object fo gravent the
ltacks(s| from steliing f, Never dalibarately run aver iy faraign

abjent.

Uee avien care when fonding ar urleadirg the machineg inte a

tralisr 57 i7uck,

Uae corn when pudiing ioecls or ustng haavy squipment.

. Use only epproved drawbar hilzh points, .

B Limii loads to thoss thet you cen safaly eontrol.

& Danot tum sherply, Use cars whan baciing.

4. Use oduntorwaighi(s), wheel Wwelght ar tire chaf/na when
suggested in attchmentis) instruetions.

SLOPE OPERATION:

Stopss ste = major fasior ralated fo toss.of-oantro] snd tip-over
wmeldemte, which van resul} iy nsvere Injury ar depifhi. Ali 2fopes
Rguls wrirs caution. K o eannet beck up the slape of if you fani
unaagy on it do not tsow: ¢

Now up sng down xlopes, 1ot soross.

Romoun obatacien such ax recks, tras limbs, ate,

Weatch for holes, ruts, of bumps, Unoven tarain could avarturn
the meciine. Tall ginos can hide abstacles.

tse slow: spond, Chonss a fow gear eo that you will nat hove 1o
Stap or shift white ¢ the siops.

Fallow the manuteciurer’s recommandalions for wheal walghts
o1 cauntarnelghts 1o improve stabliity.

#  Uss axtrs core with grass caichars or sther atlachmenty, These
ﬁ“ d’ﬂ;;;gl the wisbitity of the maching,

® 4p & movament on the slopes siow and k Do not
thake sudden changes ln .m’:’amum -

¢ Avold sterting or stopping on a slape, il tires Ioss tractian, tum

ﬁ:;‘ the btade(s) and procesd slowly stralght doem the #Hope.

B0

* Do nel tarn on elopes urdess rRcsaaary, and then siowly and

R raduslty downidll, § possible. "

o ool mow near drop-niis, dilchoes o embankments, The

, _ IMPORTANT
THIS CUTTING MACHING 19 CAPABLE OF AMPUTATING HANDS AND FEET AND THROW|
COULD REBULT IN SERIOUS INJURY OR DEATH,

=
%

»
nut.

ING OBJECTS. FAILURE TO OBSERVE THe

nowar could suddenly wrm ovsr 1 8 shos) is naar thw wdlge ol o
<l or dtiteh, o it uy odpo coves in,

D}&‘mt Mot o wet grees. Redused trselion could CRUSH
shiding,

Do m; by to Blbllize the meching by puning your fmst o the

01 VS Groas estchar an steep slopos.
CHILDREN:

Teaglc accidants cen cospr i the spstor 13 ot plse 10 the prosance
of childran. Chlldren ape often aibweled 1o e machire snd tha
MoWng sttivity. Nevsr assume that chitdra wils eman whare you
Inat sow tham,

(4

®»
%

€ <

*=

Koo chilldran out of the Mowirg sres and under ta watehiu|
cnre of another responeibie agult,

Bis alort and tuen meshine off If ehiigran sntss the pres.

Ba'iigs and whan booking, Lok bshing and down for el
eh n.

Never carry children, Thoy muy fall oft and he serlausly injured
o Intariess with sate machine bpsration.

Nover sifow chiidran to apersis the mechins.

Wse extre cars when apgroaching bling corners, shrite, irees,
or other abjecis that may abyeure vislon,

BERVICE:

Use axta cure In rerifing gesoline and otrer fuss, ‘Thay wre
Rammable and vapara ame explosive.
5. Uas only an sprroved conisiher.

. NOver remove gas eap or add tusl with the angine ninning.
Allew sngins to cool befors refusiing. Do not srioxe,
. Navsr cofusl the meshine Indoars.
d. Naver stors the mechine or fus) contelner Inslde where
thera i art fent, SRl 0% (R 8 water hodter,
Cheek fuel aupply hefore sach use altowlng spece tor
uxpansion e the hyet of the engine andior sun cen TENAS
gasetine 1o ekpend and overfiow the wni, .
Ues axtra ¢trs when handling betiery acld, Aok comise vith
akin mey cavse aevare burns. Eve comact YIRY CDLBR
biindness,
Usp wxtrs care when ssrvicing the tatery. Expiasive jug I
produced in the battery, Do no? servics the battery while
sinoking or near sn opan spark or flermw. Thiz meys case the
battery to axpiods causing serious injury,
Nover eun & maching inside o closed ares. Exhaust Turmes
sontaln CARBON MONOXIDE, sn ODORLESS ang DEADLY
GAS,
Kaap dute and boits, aspecisily blsde attachment ol tight
m.mm equlgragm in good sovdiden,
Never .timpar with safely duvicen, Check thelr operrlion

ularky,

gg noL thanpe 1he enging governer settingy or everapead
engine,
na%uu fire hezerdy, Kesp maechine free of Jres, leaves, or
other debris bulid-up. Clsan up ot or tusl apiilags, Allow
maching 1o coal before staring.
Hiop and ingpect the squipmant i you strike en ableet. Hepalr, &
nacdsaery, before rustariing,
Nevar mata sgjusiments or reprine with tive sngine sinrdng,
Qrase eatehor componants ars subjsct o wear, demage, snd
daturioration, whieh could vpoas moving purts or allew
objacis 1@ be throws, Froquenlly ehocsk componsnts gng
replace with manufacturer’s tecammendad pares, whern
i diartd B
Mawer binde(s} ere sharp and con cut. Wrep the blode(s) o
wanr gloves, And use exim eauiion whan sar ing them,
Check brake aperation freguently. Adjust and service s
reguired,

- PN Lo0x ror this symaoL To POINY OUT IMPORTANT SAFETY PRECAUTIONS. IT MEANS.--
[ 3 ATTENTION!I: RECOME ALERTIM YOUR SAFETY IS 1NVOLVED. SRR




| OWNE
Recond the following Information about your unlt so

R'S INFORMATION
wooe numeen, IO — LI

THPK 28700 10:04 No.0O7 P .03

thait you will be able fo pravide It in case of loss o that,
{(Enter compiese § dight numiae rams nadel piote on unl)

PURCHASEDATE: —— [/ { ___ CODENO. ... SERIAL NO.:
DEALER'S NAME AND ADDRESS:
crry: STATE: TELEPHONE:
CONTENTS OF SHIPPING CARYON HOW TO MEASURE SCREW Sizk
1+ LA Teactor wih 63 lnch Mowar Dk (8418 x 1% INCH)
1 - Oporator's Manua!
1 - Repair Pans Manual LENGTH ” 94
1 - Engine Manual ]
1 - Steering Whee!
g oubaere [ TTTITITITITITY
1 - Bagof Assembly Pans Contalning :
4 - B/16 x 34 inch Hex Mead Seraws
4 - /16 inch Spiit Lockwashers
4 - 1922 inch Fistwashers
t - Pin, Sprirg
1 » Spacsr, Stesring Shat
2 - Hub Caps r )
2 - Ring, Ratex
4 - Washers, Flat 755 x 1,31 x.075 A Dmein A
f“ EI: %lea, 15x68 This lawn tractor can be dangerous i cansiessiy
v » Wh'oﬂ CBp u.”
1 - Pivot Rod '
1 ~ Spring, Torslon Read your Operator's Manugl thoroughly befers
1 - Chute Deflsctor ORETRlNgG your lawn irector.. '
g ) g;nh:,'ag;i 250 Ahvays wear vatety glesnss or oye shisids whiie
2'- Gauge Whaals asmmbling or aperating your inwn tractor,
o DO NOT carry passengers st any tima.
Kasp your hands, feet, halr an:zroll::lot?hhg awsy
from the dischargs araa, the u slde of the mower
TOOLS ﬂlllllb FOR ASSEMBLY dack or any moving parts whiie the angine is
2 - 7416 Inch Wranchas (or adjustable wrench) tunning,

1 - 1/2 inch Wrengh (or adjustable wiench)
1 - Small Philips Screwdriver with a 1/4 inch shank
1 - Hammer

DO NOT allow chikiren or yaung tesnagers to
Opatats or be near your lawn tracior while it is
oparating,

\.

ALWAYB GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:

1. The PART NUMBER. 2. Tha PART NAME: 3 GUANTITY
SEND PART ORDERS AS PER INSTRUCTIONS ON

DESIRED; 4, The MODEL NUMAER (Ax shown on

Mods! Platg).
THE PRONT PAGE '

PAGE.
DONQT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.

Al roplseament Mg“ will

be supplied in current production adlors or In & nevirel wolor,
handing fee is applicable o smsl

parts orgers,

o
YOUR UINIT 18 RIGHT HAND {BH) OR LEFT HAND (1.H) AS YOM STAND BEHINDIT.




PARTS. Use of sapy)

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

P

) Wy LU UD NOL UYL FLU4

03560-200

| ALL UNNUMBERED
. aComant s ath 0 ]
original equipment parte may void yne,: ;n?ra:ghm "‘“fv‘:‘f? mﬂfﬁﬂcﬂngg?ats




* KEY#

SRPNDILGO-

BRNB

cRAZPURNE

IEL BREAEBALALEYRBESRE

2288

PRvES

HPR 28°00

10:06 Np.0O7 P.0OS

LAWN TRACTOR MODEL D3 560-200

PART# DESCRIPTION

326203-853 MP BRKT HODD LF G21/22:2324

328204 MP BRET.HOOD LF Giam1/a0i2g

313641859 MP BRACKET, FRONT AXLE

56030 SCREW. 618.18X 78WDFL{ i

562ra NUT, 5/16-18 HXWDFLLK

00440 * GUDE, BELT, AIDER

1408 NUT, 8/16-16 REGHEXCTRLK

Ne27 BOLY, 825X2.18 HHSH 1113

306008 NUT, 12213 HEXJAM CTALK

122207 SCREW, 3/8.18X3.00 HHC

2483 WASHER, 3010%1.250X,07 BELLVIL

1460 - NUT, 3818 REGHXCTARLK

120220 SOREW, 5/16-18X 88 HHC

1408 NUT, 818-18 REGHEXCTRLK

300835 GUIDE,BELT SHORT 15 WHEEL

124824 NUT, 816-13 HEXJAM

27190 NUT, 3/8-16 HEXKEPS

a0se , WICHOKE, H-PTO, V-IGN. (F

318304 SCREW, 1/4.20X, 78PHPNHOTAP

50352 NUT, 1420 WDRLL K TOPLOCK

155941 SOREW. 10-24X 83 PHFLTHMA

208458 NUT, #10-24 HXHDNYLK

328141 BUMPER HOOD/DASH TOP & CORNER

326142 BUMPER HCODMDASH SIDE STAIP

320145 HOOD Hes LF/8F MOLDED, LOUVERS

308857 OLIP, TINNERMAN

320238 RIVETY, POR 3116 DIAX .76 F £

920228 ‘K' GRILLE, -2 :

20144 INSERT,GRILLE Q22 k'

WE1ed LENS. 022 «'

824909-p53 MP SUPPORT, STEERING/PTO LE
SCREW, 1/4-20X .98 WAHHTAP
BRACKET, DASH/TANK LF RN

180018 SCREW, 1/4-20X .62 HHO

1802 RNUT, 144-20 REGHEXCTALK

328321.953 BRACKEY, DASH/TANK LF LH

180018 SCREW, 1/4.20X 82 HHC

1502 NUT, 124-20 REGHEXCTRLK

326640.883 MP SUPPORT, LOWER DASH

427039 -853 MP DASH,SUPPGRT BRACKET

180018 8CREW, 1/4-20X 82 HHC

1602 NUT, $4-20 REAHEXCTRLK

323044 N, GLEVIS .60 X .48/ 511.GTH

S28522 8RNG HOOD SOSIDX 8250DX1.19FL,

9280 PIN, HAIR 091 DIAX1.66LG

311004 LANYARD, HOOD 11,75L8 Hi5 VANG,

49050 SCREW, t/4-10% TEPHANTAPO

BOXED ITEMS

01261 STEERING WHEEL

301443 BPACER, STEERING SHAFT

456378 PIN, BPRING 250DIAX2.00LG HVFL

28783 PARTS MANUAL

820780 QPERASTOR'S MANUAL (ENGLISH)

220781 CPERATOR'S MANUAL (FRENCH)

920782 OPERATOR'S MANUAL (GERMAN)

- wh oo v A il

PR e



NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS, Use of sarvica/tapiacement parts ather than
origing) equipment parts may veld your warranly,

ALL UNNUMBERED
(TEMS ARE INTERCHANGEABLE:

WITH OPPOSITE SIDE

J27732C




KEY¥ PARTH

PESCRIPTION

68 326570.87% FRAME. LF MAIN 53044380 TUV DRILLED
56 210006 FOOTPAD LH

57 210008 FOOTPAD RH

58 200235 FASTENER, RATCHET

B9 327575830 CONSOLE, G.F NON-WALKTHRY
& 56367-379 PLATE, SEAT

8t 810660-878 BRACKET, F-§ SEAT SUPPORT
62 20507 BOLT, .437% 168 HHEH 5/16.19
83 1498: NUT, 541818 REGHEXOTRLK
64 48901 SCREW, 816-18X .63 HHC

&5 1498 NUT, 66-18 REGHEXCTRLIC
&8 57153 SPRING SEAT 2 6M.G,1.400D
&7 1341 CLAMP, SPAING 1.0

&8 44811 SCREW, 1/4-20X .75 HXWATAP
89 58907 COVER.SEAT BPRING 1.5DX1.0LG
70 4 FENDER, ASM F-6 SUSP,

4 208853-070 FENDER F5 SUSP

72 9235 CLEVIS

Y3 439455 SCREW, 5/16-18X.56 PHPNMA BR PH
74 01661 WASHER, 344D 1 500DX.00
7% 120873 NUT, 31818 5Q.

78 $05348 BCREW, 1/4-20X 50 WAHHTAP
77 122017 BCREW, 516-18X1.00 HNG

7 446363 WASHER, FLAT 375¥ .68X082
™ 1498 NUT, 5/16-18 REGHEXOTRLK
80 85029 TRIM,STAIP, BLAGK

81 180070 SGREW, 6/16-18X1.00 HHO GR 5
82 1408 NUT, 5/16-18 REAHEXGTRLK
o8 305985 FLAP LONG YUV

84 805354 FLAP SHORT TUY

85 57034 SCREW, 10-24%.69 TRHMA

65 1801 WASHERFLAY

87  2ri1ee NUT 10-24 HEXKEPS

o8 87455 SEAT GENERIC

80 120803 WASHER.FLAT N4X.80X.085
%0 120638 WASHER, HVSPTLK

91 122007 BCREW, 5116-18X.75 HHC

A CADER INDIVY DUAL PARTS.

No.0Qr7 P.O7

60-200

»n

-o--...-ou.-ﬁmm:m&&a-ﬁn-‘“ndubmmbtl\‘lb-ﬁd-‘-‘-*‘-‘
oad s
2

L N




"| NOTE: ALWAYS USE DRIGINAL EQUIPMENT
PARYS. Use of servicerreplasement pans other than
origina! equipmant parts may void your warardy.

o maQE e =Y
Wi

ALL UNNUMBERED

ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIOE




KEY#

rd-4 4o A1 1. F TN
Ead -]

PARTH

I27021-863
55514

9120
pabsas
1288

OESCRIPTION

LEVER WELD ASM.. PTO)
1B, RETAIN N s A e
éw gla -20% & WAHHTAP

SCREW, 5/16-18X1. C
USTING N

NUT, £15-18 REGHEXCTRLK
W’ﬁs ER, Fi .W%%MX‘MB

o

W, & 7

NUT, MB-?B REGHEXC

HAN,?LE LIFT SHORT

z?u HHSH sns -18

WAsRen FLAT 75X.026
NUTY, smma Hwo cm

PAWL, HE
T, ZN HHQH G/18-18
gg‘r 51'13-1 8 HWDFLGTRLK

WASH R, EXLL 195X.41X 03
REW, #8-32X 38 HRWATAR
sGHC:II'.' I}XTUATOR-«BH T

PAING
Bu
e

BRKT, CABLE RETAIN
PULLEY, oG NLON
75X m:a HEM 17420

'58%71;.» REGHEROTRLK
PIN.CLEVIS . sw% ARG

PULLEY, 906X 208 NVLON

pm’“ cx.éws A75 DtA x sLaz
R 081 CIAX) 8816

S, LIFT CAl

HPR 28700 10:08 No.007 P0G

LAWN TRACTOR MODEL D35




NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Usa of aowlcafreplmsn)ent parts other than
priginal equipment parts may void ypur warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABRLE
TH OPROSITE SIDE

3171246J




10:09 No,007 P
LY Q] L%

KEY® PARTR DESCRIPTION Qry.

(. 1 s ASSY AXLE FRONT 1
. 2 300272970 AXLE, FRONT 1

3 52407 SPINDLE BEARING 4

. ¢ g180 SPINDLE RH LONG 1
G 314088 SPINDLE LH LONG. 1

'3 SBADE RING, RETEX .57X.05TRLIG123-75 .2

7 58872970 AXLE COVER 2

8 804590 TIE ROD ABSY 18.81LG 1

g 180128 SCREW, 2%-18X1.76 HHC 2

1 120882 WASHER, REGSPTLL.ASLE8X. 1D 2

14 1459 NUT, 38-18 REGHXCTRLX 2

7 55260 SECTOR, STEERING 6 v

13 52408 8RNG,FL ECC.51010% Saa0DX 56 $

] Tz SCREW, 1/2-98X1.50 HHC 1

15 20208 WASHER, FLAY 516X1.980.110 1

154 49098 WASHER,FLAT 520X 1.25% 200 1

18 1500 NUT, 1213 REGHCTRLK A

1? 311100 DRAGLINK ASSY s

17A 58201 STEERING LINK 1

18 124025 NUT, &/8-24 REGHEXJAM 2

19 57458 BALL JOINT &8 THD SHORT STUD 1

20 125 BALL JOINT 38 TH'D LONG 8TUD 1

21 46682 NUT. 9/8-24 WDFLHLK 3

) 120996 WASHER, FLAT 531%41.08X.005 2

23 . 120%82 WASHER, REGEPTLK.205X.88X, 10 1

-7 120969 . NUT, 3/0.24 REGHEX 1

2 56243 SHAFT, STEERING LF t

26 8244 PINICN, STEERING LF 1

27 274 PIN DOWEL 2500 OD+t.78 ‘ 1

28 1410 BRNG, Fl. ,76210X1.0810DX .24 i

20 01398 WASHER, FORMED1.185X1 59%.12 t

a0 21882 WASHER, FLAT 76504, 25X.042 1
_ (’ 81 88525 RING, RETEX .57X.05TRUS183-78 1
‘ 2 A TIRE & RIM, PU 15X8.0X6 2
a3 24187 VALVE STEM 1

24 90020 WHEER, WBRG, 1

as 30979 BEARING,FL1.380D4,783ID 1

86 301140 REFER TO TIRE TREAD PAGE 1

a7 842 WASHER, FLAT 755X1.41X.075 4

38 6628 RING, REYEX 57X 06TRUG133.75 2
a9 40394 CAP, HUB 2

* ORDER INDVIDUAL PARTS,

11




32673%C

T 10:10 No.0O? P.12
E

560-200

NGEABL.

ALL URNUMBERED
ITEMS ARE INTERCHAN
WITH OPPOSITE SIDE

28100

T HPR

43" LAWN TRACTOR MODEL D3

’
-
re
.1
"y
.
.
N N

1e

L EQLHPMENT
1 parts other than
your warranty,

ALWAYS USE ORIGINA
sa of seivice/replacemen

NOTE:
PARTS. U

MOTION DRIVE ASSEMBLY

original squipment parts may void




-~ (.

KEY&® PARTS
1 A

2 120303
8 28833
& 122017
5 905851
(] 122148
7 224517
5 1458

-] 572
b {/] 120889
1t 180084
12 1408
13 326684
14 152007
15 1498
16 138538
7 35498
18 328892
19 F10347-858
20 190077
N $08418
22 1498
2] 310347-883
24 180077
-] 956416
28 1408
27 310338
i) 180018
20 1902
0 318452
31 318459
32 $260
3 2068
34 120238
9% 806680
6 ST1257-653
87 314244
38 BT
a9 1844
40 311331

RESCRIPTION

TRANSAXLE, T1800 PEERLESS 2WS HYORO

WASHER, FLAT 344X .G0X 085
GUIDE, BELT

SOREW, B/16-16X1,00HHC

LINK, SHIFT LF HYDRO

SCREW, 35-18X1.28 HHC
WASHER, FLT. 408X,73X.083
NUT, 3/8-18 REGHXOTALK

BELT, V480,98 WYDROLF
WASHER, FLAT 344 X .80 X .085
SCREW, &/18-18X2.38 HHC

NUT, 5/16-18 HWDFLCTRLK
STABILIZER BRAGKET LF HYDRO
SCREW, 5/15-18%.76 HHO

NUT, 5/16-18 REGHEXCTALK
WASHER, REGINL 320X $1X.03
SCREW,V1E-16K,75 WAHHTAP
LEVER SHIFT-LWR LF HYDRO
CLIPSHIFT LEVER .62 ROD
SGREW, 5/16-16X .78 HHO
WASHER, FLAT 513100, 125
NUT, 5/18-18 REGHEXETALK
GLIP-SHIFT LEVER .82 ROD
SCREW, §/18-19 REGHEXCTRLK
WASHER, FLAT .391X1.00X. 128
NUT, 5/16-18 REGHEXGTRLK
FIVOT BRKT LEVER

SOREW, 144-20K 82 HHG

NUT, 1/4-20 REGHEXCTRLIK
LEVER, BHIFT UPPER SF 1/2-19TH
SPRING, TORS, 58X, 900095
PIN.HAIR . 128 DIAX1.00 L&
WASHERR

NUT, 17213 HEXJAM

HANDLE 1/2-13 MOLDED BLACK 173
BRACKET COVER

COVER PLASTIC

SCREW,174-18X 447,533 HILOHHWA
CLAMP SPRING

SCREW,174-16X 447,533 HILOHHWA

00

43" LAWN TRACTOR MODEL D35

10:11 No.0O7 P.1i3

60-200

W —taetalwmd -t wdadu bt udtadPBDAWalobiSudtNOSRN —-wan - a

# CONTACTB YOUR NEAREST TRANSAXLE DEALER FOR PARTS AND SEAVICE,

13




s S

Yereainae.
IV aphiddied

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS, Use of sewvicesraplacemen pans other thay TEMS ANE INTERCHANGEABLE ,
ariginal equipment parts May void your warranty. : WITH OPROSITE SIDE 3267850

14

~-r




10:12 Nao,007 P.15

MODEL D3560-200

KEY$ PARTE DESCRIPTION ary.
o 80 821514 SPRING &IAS DRAGLINK 4
61 018 QUIDE BELT 1
82 1498 NUT, 516-18 REGHEXCTHLK 1
83 A26942 PEDAL ABSV.BMKWLU‘QH LF |
B 310875 PIN,OLEVIE 1
6  E7edr SPRING, BRAKE PEDAL 1
8 2068 WASHER, FLAT 504K .76%.050 3
87 G8180 PIN.HAIR 1
88 48180 PAD, CLUTCH BRAKE WIPRINTING 1
9 3061853  ARMIDLSR TRACTION DR, LF 1
70 800763 BOLT, 628X . 135 HHEH ia-19 1
F4! 45a02 WASHER, FLAT 233X 670119 1
72 1498 NUT, 5/18-18 REGHEXCTALK $
73 39850 RETAINER, STRAP BELY 1
TR PULLEY, IDLER V4L 3.08X .62 1
% asee2 BOLT, 38-16X1.50 GARR 1
= 1460 HUT, 38-18 REGHXCTRLK |
7 Eros ROD, CLUTCH '
% a3 BOLT SHOULDER 6/16-18 {
™ 1488 NUT, 6/18-19 REGHEXCTRALK 1
1] 327047 BRAKE SPRING 71800 PEERLESS HYDHO 1
81 - ccl ] SPRING, CLUTCH .9 19X.750X8.73 1
82 42518 WASHER.FLAT, 56X1.53%.07 4
a3 A TIRE & ftis, pts 208102 2
&4 24147 VALVE S8TEM 1
85 301368 AIM WHEEL 20X8.00 {
as REF. TIRE TREAD PQG. 1
a7 52020 KEY SQGUARE : 2
a8 €42 WASHER FLAT TREX1AX 0TS 4
a8 42815 WASHER,FLAT . 755X1.89X.07 2
80 anges RING RETEX 57X.08 TRUS133-.78 2
o 40394 HUB CAP 1.500I0X7%8 2
{. A ORDER IKDIVIDUAL PARTS,
16




10

SNGINN & CONTROL ASSEMBLY

| HOTE: ALWAYS USE ORIGINAL EQUIPMENT

PARTS. Use of servicoraplacemant parts other than

original equipment parts may void your warranty,

43" LAWN TRACTOR MODE

2800 10:12 N

L D3560-200

HPR

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

16

WITH OPPOSITE SIDE

0.007 P.16

3282204




rE8RYESPERYRRY

27 .

47345

12501

328547

14797
oRin
155041
271168
300508
162585

9219

DESCRIPTION

4HP BS VTWIN (SEE BNGINE MANUAL
SCREW, 28-18X1,25 WAHNTAP
WASHER, EXLK 954X.80

MUFFLER 15HP B&S VANG

EXHAUST TURE 16HP K

EXHAUST TUBE 15HP [

DEFLEQTOR SIDE OuT

SCREW, #8-32X .38 HHWATAPGR2
BRACKET, MUFFLER

SCREW, S116-18X, 76WDFLLK S

NUT. 61816 HXWDFLLK

- SCREW, 1/4-20X 50 WAHHTAP
*© BRKT, TRANSAX|

|
SCREW, 14-20X &3 HHWATAP
HEAT SHIELOMUFFLER
BOLY, 5/16-18X .43 CARR -
PUSHNUT, 5/1€ BOLT RETAINGR
NUT, 5716-18 IXWDELLK - -
- PULLEY,ENG 4 400FF/5.000/4.000 45° HYDRO
WASHER, REGSPTLK 455X, 78X 12
SCREW, 718-20X5.00 HHG =~ -
" HEAT SHIELD

LR

- BCREW, 10-18 .50 DRILLTITE

. TANKFUEL 1.6 W/) SENSOR GLEAR
SCREW, 14-10X JEPHPNTAPGR
QAR LINE 251D

CLAMP, FUEL UNE

"GAS OAP-25* THROAT
QIL DAAIN Tw
CAR Ol DRAIN -

OIL SENSOR, B4S TWIN GYL.
CONTROL, THROTTLE assLa
SOREW, 10-24X 63FLTMA

NUT, #10-24 HEXKEPS
KNOB.ROUND THROTTLE GP STYLE

- SGREW, #8.32).98 PHPNMA
NUT, ¥8-32 REGHX )
CONTROL,CHOKE

17




NOTE: ALWAYS USE ORIGINAL EQUIPMENT

:  ALL UNNUMBERED
PARTS. Usa of satvicefraplacament parts othar than ITEMS ARE INTERCHANQEABLE '
original equipment parts may vald your warranty, WITH OPPOSITE SIDE 3287700

18




B R S NS N LT LU R B B RN B 23T R e 2o~ n s o

Yageagpees

SIIPARI N

-]
-

KEY# PARTH

261168

s

1408
% 7

3
3172012
;mvs

. W .
- y mmn:%’;%‘

M.IT Eﬂl-lll nsmimm
14-20%1.26 HUWATAP
m@ 28 RHC

sc' "'1'3' STRLK

gl g

SRNG, RA

%%wﬂam,,

P k

SPA {
‘ggmgﬁgggﬂﬁs
WASHER

FULLEY

B
§
NI 7IIG-NW

i %m

su:-wx 59 MM

S48 AHMC
s M!HO FIE HEXCTRLK
L.H,

W, 5!1! al]
518 HEE&E
L RH. FRNT

| ABILIZE
s-mtsmwn aRs

5598 HEX KEPS
b

b A
R 5 0
A BELL
SHéR m:r mu’-‘ﬂm i

mxe PAD
WASNER fﬂ.&‘l’ SNX'I 00X, 13

WA 4
NUT%R'I ] HWDFI.

ﬂg“EKEY » EXTENS! gﬁw
!gqéu m’!u mas
51898 HEX KEPS
BRARE Aty o=
BRAKE PAD
RIVET
SGHE £16-18X.69
e
ggf. 5!16-10 AE HEx
NUT, 104
b A 20 HEGNEXG’M
scwzw ms—w m GRE

6-
BELT SUIDE 4Y° DECK UPRTOP

18

;-c S S an A S b AN B ki e s AF s DI OO LA A i s Al GROR A APPT B b B B ah el s U ol o =S B o - aAINN - -‘ﬂN"‘NNH“MNN -2 WA -4 s & 2




HPR 28700  10:1% No.007 P.20

43" LAWN TRACTOR MODEL D3560-200

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED o

PARTS, Use of sorvice/replacement parte other than ITYEMB ARE INVERCHANGEABLE v ‘

origina! eguipmant parts may vold your warranty, WITH OPPOSITE SIDE ass1sg]
" T :




10:16 No.007 P.21

DEL D3560-200

KEY# PART# DESCRIPTION ary
1A DECK.43" MOWER 2-WH BLACK 863 DOMESTIC
. 2 sssos AOD, DECK HITCH 1
3 8280 PIN, HAIR 091 DIAX1.66LG 1
4 ue GUIDE, BELT, IDLER 1
5 34107 SPRING TENSION 5.00L0¢17LBAN t
6 3Mos2s PULLEY, IDLER BFF 4.00 WIDE FL 1.
7 128418° BOLY, 38-18%1.75 CARR ]
C I Yt . NUT, %B-16 HXWDFLLK' 1
11 91108 BELT, V5L 88.00 KEVLAR. 1
12 32484 QUARD, BELT LH PLASTIC 1
12 57101 CARRIAGE BOLT 9
14 aDbdss PUBHNUT B/46 NON-SERVICEABLE 3
16 12083 WASHER, FLAT 344X .69X 085 s
6 1458 NUT, 5/18-18 REGHEXCTRLK 3
7 502644 CUAGE WHEELS 2
8 23763 BOLY,.5000%1.390 HHSH %
19 1400 NUT 3%-16 REGHXCTALK 2
20 AR CHUTE DEFLECTOR - !
21 314975 JORSKIN SPRING 1
22 9naaza ROD PIVOT DECK 1
23 3535 PLSH NUT 1

~ ORDER DECK KIT# 320038 FOR COMPLETE DEGK.

o ’ 21




NOTE:

ALWAYS USE ORIGINAL EQUIPMENT

'.

44t ns sttt Pt A e o

I

ALL UNNUMBERED
PARTS. Use ufsewicofraplmn_mm pang athsr than ITEMS ARE INTERCHANGEABLE
orlginal equipment parts may void yeur weranty, WITH OPPOSITE SIDE 329224A

22




Lo fewenow
. 329 ; 141 25
2 41482 PRESS CLIP, 1.380tG .
. 3 4 ASRY LIGHT WIRE- 174 TURN
Y 52572 BULB, HEADLAMP
s M4 PRESR LAk HVLON S 621
7 827355 sm-rcn-seriﬁzwen FIRE) 8 POBN
g 827357 NUT, SB-8AOME DELTA FGR 8007
«';& ‘33"5?82 xev.;a}glm GENERIC DELTA
11, LIGHT 8WTOH ONOFE PANEL MNT
BoEm o reeit
13, 57444 TIE CABLE BLAGK NYLON &
% 5747 - BWITCHSCRMNT Db NG WD
;& £7220 g&ag"%'ga X .50 PHPNHTAP
17. 187145 SCREW. 174.20X 18 HXSEMMA
w o o, AT {58 RESHEXCTRLK
2. Jpreor T o ALK BB 103
2 57444 TIE, GABLE BLACK N
) BS611 WIRE, ND. 12.5°
g. g;; g‘u guulra 8/16-18 HEXKEPS
B, 57444 TIE, CABLE nLA:c'u" NYLON .
g. gis_sga 2&?%#’&%?‘" VOLT BS waENsor
. 13‘505 SOREW, 1/4-20X S8PHPNHMA
0, $02987 TYERY, 12V GENERIQ
1, 57551 , BATTERY :
) 5752 ROD, BATTERY. ToP
as, 325232 NUT. WING 14-20 NYLON
N 1 o ’
3. ! BAT{ERY ACIG PACK, 89 02,
# CAN BE PURCHASED LOGALLY,

10:17 No.007 P.23

DEL D3560-

i
i1 S

|1 S

=

[~
-

MO TN

N i o e (7)

“‘ ,,,m
a

t2d
& {x
f—

329223

K]

PP




007 P.21

‘No
0

L7




KEY§ PARTS

L ol B F T N

320842
320848
402137

402182

Abgta
402159

DESCRIPTION

DEGAL, AUTOMATIC HOOD LH 17
DECAL, AUTOMATIC HOOD A LF

NAMEP!
REFER
NAMER

NAMEP,

LAYE UNITECK MEDIUM 8§
ENCE ONLY y

LATE, 18/43

L, CONSOLE RH LF

LATE UNITEoH Sy
LATE, AUTO TRANS

i ot ok o ) e T Ae o g
»




BEPNOALLm .

KEY# PARTY

210582
81408
314823

DESCRIPTION

DECAL, DASH (KMART HOQD)

DECAL, BLADE ENGAGE EURORE
DECAL, INSTRUCT CONSOLE TOP IR
DECAL, INSTR. CONSOLE TOP ENGL
DECAL, INSTRUCT CONSOLE Top GER
REFERENCE ONLY

REFERENGCE ONLY

BECAL, WARNING, FRENCH/GERMAN
DECAL, LIFY DECK BLADE HEIGHT
DECAL, CAUTION TRIANGLE EUROPE
DECAL, DANGER ENGLISH

DEGAL, BHIFT LF HYDRO REVERSE
DECAL, SHIFTER LF HYDRO FORWARD
DECAL, BRAKE/CLUTCH IS0
REFERENCE GNLY

20 No,007 P27

0-200

;‘_‘d-‘“nﬂ-&‘-‘-‘—-‘

27




THAA %
AALR
ALY
A

llc ] §
TIRE SIXE A" ngv wgw
11X400-5 42295 319679
13X500-6 41060 319680 ,
15X8.00-6 39830 316702 301140 313952
16X850-8 41081 319682 314539
18X8580-8 319683 317400
18X950-8 41108 316701 313950
20X 8.00-8 3106856 319684 57164 314584
20X 10.00-8 88276 319688 , 313654
20 X 10.00- 10 §5893 319687
23X 9850-12 53655 319680 319689 314370
316719 8
28




RPR 28°00 10:21 No.007 P.29

62




3292448




Comact 1
. e

62

| Sweeper wilump Feleses
Aching ¥t - 30” Top Bischare

BTCE-27
E7o8-13
ETO6-04
36708
5502-00
554500
567201
07D
A703.92

Doseription Loy Temior
Bagger - S5 39° Bida Dizchargs ]
Bagper - Flis 36", 36", 39" & 45" Skis Dischaige

38" Two-Stege Snowbiswer - Fits 387, 287, 39", & 45" Side Uischargs

42 Snwwidade - Fits 387, 38%, 30", 4 45°

Tire Chains - 18" x §,50" |

Tire Chialns - 18° x 8.507 & 207y g*

Yehael Welghts - Front - 1 pr, wimig. hdw. « Fils 15" tires
Wheel Waights - Rear - 1 or, wimig. hdw, - Fits 18" & 20° tiras
Front Walghts - Fits 507 & 32* Side Uischarge

Lawn Swaeper widump Releass

Mutehing Kkt - 30" "f'ge Discharga

i

"155 P
5708-00
BEFAOE

BECHEBOTIRG, 1T v
@7 $hig manusi,

Pesarintion
Segoe - Fhe 38°, 38, 307, & 45” Side Discharge

M Terp - Blage Sriowblower - Fits 367, 38", 39", & 45"
e - Fie 38%, 387, 807, & 45°
g - Froed § g . sl

Gurden Tractor - Light Geound Engaging

587200 T wimig, Bow, Flis 15 tlras
SHI3-00 Wresl Weights - Rear - 1 o7, whinly. nde, Fiia 28" tras
5&74-01° 137 Qe Bolttom Moldboard Plew
BR7E.M1* Cultbator - 7 row - Adj. B” - 83" width
587601 e Harrow - 8" & 117 dise - Ad), witith & disc angle
BATT-O Thiar - & H P Soif-Powersd - 28° widih
Wosel Description Four Whea! Steer
570814 Bagger - Fits 40" 8 46" Side Dlacharge ,
570505 42" Ona-Stage Snowblowesr - Fits 40" 4 46"
S861.07 48" Inowblade - Fis 407 § 46"
570500 Rear Weight Box for 40 & 46°
58456 Lawn Sweepser widump Release
EFO800 Tira Chains 20" x 10"
567100 Tire Ghalng 23" x 9,50"
587207 Whest Welghte - Frant - 1 pr. wimty. how. Fits 18" thres
5672-00 Whael Welghte - Raar - 1 pr. wimtg, hdw. g 23" tires
s872.01 Whaal Welghts - Front - 1 pr. wimig. hw, Fita 15" tires
6702 Whoal Welghts - Rear - ¢ pr. w/mig. hdw. Fits 18" & 20" tires
Moda! Desoription Twe Whoe! Steer Garden Tractar
K370 Sheave Hiteh - willt bar Fits 46
B674.01° 15* Dne Botton: Maldboard Plow
567504 Dullyator - 7 row - 2. B7 - 497 width
5675-01° Dilaer Hurvow 89 & 11" Diso, 8¢l width & dice angle

’ 5677020 . Tilor £ M., Gell-Powered - 28" widil

' EBAL-16 Lawn Swoaper wilump Relosss
‘Raquiras a sleova hiteh

52




